PREPARED FOR

CITY OF HOLLYWOOQD, FLORIDA

RFQ-041-23-JJ

Water Treatment Plant
and Wastewater
Treatment Plant Projects

FEBRUARY 28, 2023
' I
& C2X51o



Tab A:
Table of Contents



Table of Contents

TAB A: TABLE OF CONTENTS

TAB B: EXECUTIVE SUMMARY ......ciiiiiiiniiiiiiiiniiinnecnnnecnnnecsneecsnne 1
TAB C: FIRM QUALIFICATIONS AND EXPERIENCE...........ccceceeveunen. 3
TAB D: ORGANIZATIONAL PROFILE AND PROJECT TEAM
QUALIFICATIONS ..ottt csaeesseesaecssne s 13
TAB E: APPROACH TO SCOPE OF WORK........ccovvurirnrrinnnrinnneiinnens 31
TAB F: KNOWLEDGE OF THE SITE AND LOCAL CONDITIONS
(REMOVED FROM PROPOSAL).....c.coveeurtrirrenreieeeessenteseesessessesaesens N/A
TAB G: REFERENCES...........cooviiiiiiiiiiiittiitctccrccnccrccne e 67
[...]
Carollo, is Collier County. By installing an energy
recovery device, they captured the pressure that was
being lost in its waste stream and used it to boost its
high-pressure feed pumps, saving an estimated
$550,000/year.

CAROLLO // QUALIFICATIONS // FEBRUARY 2023

TAB E // APPROACH TO SCOPE OF WORK

Reducing Chemical Consumption in Membrane
Treatment

Chemicals are an important and costly part of
operating membrane systems. Sulfuric acid, as a
pretreatment chemical, has been an industry standard
chemical used in membrane systems across the
industry to reduce the scaling potential of calcium
carbonate and help keep iron in the dissolved, ferrous
form. The result of this acid addition is enhanced
system recovery and prevention of membrane fouling.
Despite these benefits, sulfuric acid is a hazardous and
costly chemical to use.

Carollo developed the first design in the country that
eliminated acid from an RO treatment plant. In 1999,
Mount Pleasant Waterworks, SC, saved $250,000/year
when it stopped adding acid to its membrane system.
Special consideration for acid elimination must be
given to facilities that have iron in their raw water. The
presence of iron may necessitate the use of sulfuric
acid as a pretreatment chemical. Additionally, for
waters containing hydrogen sulfide, if acid is eliminated
as a pretreatment chemical, pH adjustment may be
required before subsequent treatment using
degasification.

Carollo developed
the first design in
the country that
eliminated acid

from an RO plant,
saving Mount
Pleasant Waterworks
$250,000 per year.

“Carollo Engineers successfully implemented an
innovative hybrid membrane design that not only
met, but exceeded the expectations of MPW.
Carollo's efforts and results were very impressive
and | would recommend their services to any water
utility that strives for perfection and high
performance.”

— Mr. Greg Hill
Operations Supervisor, Mount Pleasant
Waterworks

B:\Pursuits\Client51(BCO)\Hollywood\GenEngSvesW_WW\Qual2023\Indd\Tab_E-Approach_to_Scope_of_Work_v2A

S103rodd LNV1d LNJNLVIYL 33 LVMILSYM ANV LNV1d LINJNLVIYL 33F1IVM // AOOMATIOH 40 ALID

3

00



Lime System Rehabilitation and Optimization

Split Softening Treatment

The softening process occurs when the pH is high
enough that all of the bicarbonate alkalinity is
converted to carbonate, which causes mineral
precipitation. The challenge with this precipitation
reaction is that it “over-softens” the water (takes out
more of the mineral content than desired), resulting in
lower hardness than the desired hardness goal. In the
U.S., most utilities bypass a portion of this flow around
the softening process, but most Southeast Florida
utilities are prevented from doing this due to very high
total organic carbon content of the raw water and its
associated color.

Split softening treatment can be successfully utilized in
SE Florida if a portion of the carbon content in the
bypass water is removed to prevent water color
problems. Carollo has recently completed a design for
the Palm Beach County, where the use of an ion
exchange process will permit bypass flow around the
softening units. This process will allow Palm Beach
County to “dial-in” the finished water hardness and
increase the finished water alkalinity all while
producing a more stabilized finished water. In addition,
the chemical usage was decreased, solids production
was reduced, and the resulting bypass flow will allow
Palm Beach County to increase the plant capacity by
15 percent without building any new

treatment facilities.

City of Manhattan Solids Management

(Prior to Img ion of Solids Manag F ionality)

Manufacturer Recommended Range

Solids Concentration
(mL of sludge per 1000 mL)

Solids Concentration
(mL of sludge per 1000 mL)

TAB E // APPROACH TO SCOPE OF WORK

As the regulatory focus of the Environmental
Protection Agency shifts to the distribution system, the
importance of finished water alkalinity will continue to
increase. For systems that utilize chloramines high
finished water alkalinities are even more critical. High
alkalinities allow finished water to resist pH changes
associated with acid production from biological growth
(including nitrification). In addition, the reduction of the
organics in the finished water, also reduces the food
source for biofilm growth, which will result in less
chloramine residual degradation and reduced
distribution system flushing, which can be extremely
costly. For the Palm Beach County project, it was
estimated that the reduction in organics in the finished
water could result in a 50-percent reduction in flushing
(for Palm Beach County this 50-percent reduction
represented in excess of 1.5-million gallons per day of
flushing water saved).

Lime softening basins operating in conjunction with membrane
treatment at Olathe, KS, 37-mgd WTP.

City of Manhattan Solids Management
(After Implementation of Solids Management Functionality)

210 /

Manufacturer Recommended Range

1107

118107
111507
112207
112907

2/5/07
2112107
219107
2126/07

315107
31207
319107
3126107

412107

4/9/07
416107
4123/07

911107
918107

4128107
51507
5112107
519107
5126107
612107
6/9/07
6/16/07
6123107
6/30/07
77107
71al07
7121107
7128107
814107
8111107
8118107
8125107
9/15/07
9/22107
9/29/07

Carollo developed a simple, proven control algorithm for the City of Manhattan’s, KS, solids contact clarifier, which resulted in
excellent settled water quality, improved dewaterability, and less hauling and disposal costs.

S103rodd LNV1d LNJNLVIYL 33 LVMILSYM ANV LNV1d LINJNLVIYL 33F1IVM // AOOMATIOH 40 ALID

CAROLLO // QUALIFICATIONS // FEBRUARY 2023 3
B:\Pursuits\Client51(BCO)\Hollywood\GenEngSvesW_WW\Qual2023\Indd\Tab_E-Approach_to_Scope_of_Work_v2A

()



Lime Slaking System

In a lime softening treatment system, the majority of
the chemical usage and cost is associated with the
amount of lime consumed in the process. In order to
achieve the maximum efficiency of the lime used, the
reactivity, which is primarily controlled by slaking
temperature, should be as close to the optimum as
possible. The optimal slaking temperature is just below
the boiling point of water (this forms the highest
surface area of lime). Therefore, the temperature of the
slaking process should be as high as possible without
creating localized areas where boiling would occur.

Our proposed project team
rewrote the dry chemical feed
section of the AWWA/ASCE WTP
Design book, which for the first
time will include batch lime
slaking.

Due to the changes in the reactivity of the quicklime,
the dilution water temperature, particle size and
gradation of the quicklime, and the amount of
magnesium in the lime, determination of the correct
water-to-lime ratio and detention time, slakers can be
difficult to set and maintain. Batch slaking systems
address these changing variables and maintain a
consistent slaking temperature set point.

Carollo has experience with the design and installation
of batch lime slaking systems, including installations for
large utilities. Our proposed project team members
rewrote the dry chemical feed section of the AWWA/
ASCE WTP Design Book, which includes a section on
batch lime slaking.

Increased % Solids
in Center Cone

Split-Stream
Softening

Better Settled Smaller Residuals

Waste Stream Volume

Water Quality

* Increased Thickener
Detention Time

* Lower Turbidity
+ Stable pH

Less Backwash
Waste/Less
Decant Water

Less
Residuals Disposal

Longer Filter
Run Times

TAB E // APPROACH TO SCOPE OF WORK

secured funding

for lime slaker
replacement projects
due to the “green”
benefits associated
with reductions in
lime dose, solids
production, and
shipping and hauling
costs.

Our team has experience assisting utilities with
securing funding for lime slaker replacement projects
due to the green features associated with reductions in
lime doses, the reduction in solids production and the
reduced shipping and hauling costs.

Power Cost Use (Total Plant - Rate Actual)

$300 1 Implemented High Service Pump Station
$259 Functionality (1/2 month in April and September)

$250 +

$216 $222 $219 $228

$207 $208 $204
$200

$150 +

Actual Cost per MG

$100 +

$50 7

T 1
August September
569MG 490 MG

T T T T
April May June July
316 MG B7TMG  462MG 517 MG

T T T
January February March
317MG 293 MG 314 MG

‘ = Pump Optimization I No Pump Optimization |

Actual power consumption measured over a 9-month
period at a WTP.

Improved Lime

e APPROACH
Higher % -
Solids to Optimized RESULTS
: Softening
Thickeners
Lower Less Dry Higher
Chemical Solids Finshed ~ BENEFITS
Use Production Alkalinity

Carollo’s proven system approach to the softening process provides synergistic benefits resulting in improved

performance and reduced operations costs.

CAROLLO // QUALIFICATIONS // FEBRUARY 2023

B:\Pursuits\Client51(BCO)\Hollywood\GenEngSvesW_WW\Qual2023\Indd\Tab_E-Approach_to_Scope_of_Work_v2A

S103rodd INV1d LNFJALVIHL 43 LVMILSYM ANV LNVId INIFWLVIHL 431VM // AOOMATTOH 40 ALID

4

o



TAB E // APPROACH TO SCOPE OF WORK

Lime System Rehabilitation and Optimization

Springtree Water Treatment Plant Lime Residuals Handling and
Disposal Evaluation

City of Sunrise, FL

Carollo performed a study that included the evaluation of potential improvements for rehabilitation and renewal of
a 24-mgd lime softening facility. The systems, processes, and facilities that were evaluated in the study and basis
of design development phase of this project include: an organics removal system, disinfection rule compliance
modifications, solids contact clarifier performance upgrades, sludge dewatering upgrades, chemical system
upgrades (lime, sodium hypochlorite, fluoride), distribution system pumping upgrades, controls system upgrades,
an entirely new administration and controls building, repurposing of an existing Floridan aquifer ASR well as a
supply well for RO treatment for 1.5 mgd of permeate, demolition of existing filters, interior site lighting upgrades,
drainage upgrades, repiping of ground storage reservoirs, and other general renewal, replacement and

painting upgrades.

During the study phase, Carollo also performed bench-scale testing of ion exchange and ballasted flocculation
technologies for organics control alternatives. Fluidized bed ion exchange was recommended for full scale
implementation. This system, if implemented, is projected to reduce organics in the finished water leading to
subsequent chemical and sludge reduction in the existing lime softening process while improving finished
water quality.

S103rodd INV1d LNFJALVIHL 43 LVMILSYM ANV LNVId INIFWLVIHL 431VM // AOOMATTOH 40 ALID

CAROLLO // QUALIFICATIONS // FEBRUARY 2023
B:\Pursuits\Client51(BCO)\Hollywood\GenEngSvesW_WW\Qual2023\Indd\Tab_E-Approach_to_Scope_of_Work_v2A

B
ury



TAB E // APPROACH TO SCOPE OF WORK

Brackish Groundwater Treatment and Reverse Osmosis

As shown in the map below, Carollo has extensive relevant experience with brackish groundwater supply
development and treatment with reverse osmosis in Florida

A wealth of Florida brackish groundwater supply development

and reverse osmosis treatment provides confidence in the » Clearwater ROWTP
Carollo team.) - Tampa Bay Water Seawater RO WTP

« Polk Regional Southeast RO WTP
« Polk Regional West Polk RO WTP
« Manatee County Buffalo Creek RO WTP

- Sarasota County Venice Gardens RO WTP

« North Port RO WTP

+ Babcock Ranch RO WTP

« Lee County North Lee County RO WTP

« Lee County Pinewoods RO WTP

« Collier County South County Regional RO WTP
« Collier County North County Regional RO WTP
« Collier County Northeast Regional RO WTP

« FKAA Stock Island RO WTP

North Lee County Water Treatment Plant Rehabilitation and Expansion

Lee County, FL 3=

Carollo received repeat contracts from Lee County Utilities
(LCU) to provide design-build services to rehabilitate and
expand both the Pinewoods and North RO Water Treatment
Plants (WTPs). Both projects were built on a challenging
schedule. Carollo completed engineering and received all
necessary permits within only four months following a notice
to proceed. Costs of these projects ranged from $10 to
$17-million and the projects were completed within only

18 months.

Both projects required significant rehabilitation to address
deficiencies in previous designs and incorporate new technology, including: redesign of the existing reverse
osmosis (RO) trains and control systems to improve reliability/hydraulics, increasing RO feed pump size from 75 to
250-hp (North plant) and expansion existing electrical service and standby power capacity. Energy recovery and
acid elimination were implemented at the North plant for a savings of approximately $450,000 per year.

Due to LCU’s prior problems with design flaws on their original facilities, LCU and Carollo worked together to
develop performance testing requirements, including hydraulic, water quality and electrical tests, which were
subsequently demonstrated to achieve substantial and final completion for both facilities. Because of Carollo’s
success in completing these past projects — and their successful operation over the last 10 years, LCU recently
awarded Carollo another contract to expand the North RO WTP again, past its nameplate capacity of 10-mgd to
15-mgd. This project is on schedule to be complete in 2024 and has a budget of $30-million.

The North Lee County Water Treatment Plant (NLCWTP) is a RO water treatment plant using the Hawthorne
Aquifer as a source. It was originally constructed in 2006 in response to the need for additional capacity in the
County’s northern service area.

CAROLLO // QUALIFICATIONS // FEBRUARY 2023
B:\Pursuits\Client51(BCO)\Hollywood\GenEngSvesW_WW\Qual2023\Indd\Tab_E-Approach_to_Scope_of_Work_v2A

S103rodd INV1d LNFJALVIHL 43 LVMILSYM ANV LNVId INIFWLVIHL 431VM // AOOMATTOH 40 ALID

4

N



TAB E // APPROACH TO SCOPE OF WORK

TECHNOLOGY TRANSFER YIELDS RELIABLE, PROVEN SOLUTIONS

Carollo remains at the forefront of water technology and best practice. Water and wastewater in the U.S. is a
close-knit community, and technology and information transfer from other industries and geographies is a
valuable tool that we bring to our clients to provide lessons learned and catalyze new ideas. Simply stated — “new
to us” can often be tried, proven, and reliable for others. For example, pellet softening is a process that has been
around for decades and one that Hollywood is quite familiar with. In the U.S., application of pellet softening
dwindled for many years. In contrast, pellet softening has remained a dominant treatment process in Western
Europe, and the technology has matured and advanced beyond current U.S. practice. Pellet softening may or may
not be in the future for Hollywood, but it remains in the present, and Carollo can help you with getting the most
out of your existing pellet softening system or potential new softening systems.

Pellet Softening System

South Adams Water and Sanitation District, CO

The new South Adams WTP pellet softening system
provides a case study in state-of-the-art best practice
and design.

The primary water source for the South Adams County
Water and Sanitation District consists of 12 alluvial
wells that have experienced significant hardness in the
water, causing customers to endure the costs of
frequent plumbing and water heater replacement and
to add in-home water softeners. To address these
issues, the District implemented a pellet softening
process, which is a full-scale, centralized process
capable of treating up to 18-mgd to reduce calcium
hardness in the water supply.

Carollo was the design engineer for the Construction
Manager at-Risk (CMAR) Pellet Softening Design
project at the Klein Water Treatment Facility.

| | .

CAROLLO // QUALIFICATIONS // FEBRUARY 2023

. : ol s
Pellet softening system at the South Adams County, CO, Water and Sanitation District Facility.

Carollo provided engineering services related to the
project elements below:

= Pilot testing to determine design criteria.